

ROLLING MILL TEST REPORT

GENERALS:

DATE :10/18/13

CUSTOMER: HESA ANAHAC Y CIAS, S.A. DE

ORDER : 008328 CONEAT NACE-0000367 REMISION: 0023928- 1

PRODUCT : ANGE 1X1X.109"

SPECIFICATION PRODUCT A36/ A36M-08 SHIRRECHAVEZ

WEIGHT (KG/MT) : 1.048 LENGTH (MIS) 6.10

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MD	% SI	% NI	% CR	% V	% MN	C.E.
488123	.0100	.0400	.1500	.3300	.0210	.1900	.1300	.1100		.6000	.3400

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD POINT (LB/IN2)	TENSILE STRENGTH (LB/IN2)	(%) ELONGATION (2")	BEND TEST
488123	47,280	68,440	27	O.K.

COILS BY HEAT

HEAT	COIL NO.	WEIGHT (KG)	LENGTH (M)	WIDTH (MM)	THICKNESS (MM)					
488123	ENJ01122	ENJ01124	ENJ01185	ENJ01189	ENJ01190	ENJ01191	ENJ01192	ENJ01193	ENJ01194	ENJ01211
488123	ENJ01212	ENJ01213	ENJ01214	ENJ01215	ENJ01228	ENJ01229	ENJ01230	ENJ01231	ENJ01232	ENJ01233
488123	ENJ01234	ENJ01235	ENJ01236	ENJ01237	ENJ01238	ENJ01239	ENJ01240	ENJ01263	ENJ01264	ENJ01265
488123										

